
UPTEC W 14039

Examensarbete 30 hp
November 2014

Modelling Chemically Enhanced
Primary Settlers Treating Wastewater, 
using Particle Settling Velocity 
Distribution 
Modellering av kemfällning i försedimentering 

för avloppsvatten, genom att använda distribuering

av sedimentationshastigheter för suspenderade

partiklar. 

Emma Lundin



 i 

ABSTRACT 

Modelling Chemically Enhanced Primary Settlers Treating Wastewater, using Particle 

Settling Velocity Distribution  

Emma Lundin  

The urban sprawl creates a gap between producers and consumers and the a sustainable circuit 

of nutrients and energy is difficult to maintain. Many times the waste that is created in urban 

areas is not reused and the circuit is lost. In this project, wastewater treatment is looked at 
[...]
have the same size as the wavelength of light, defined as colloidal material which will not 

settle without a coagulant. (Kemira, 2003). By adding coagulants in the primary clarifiers, the 



 2 

turbidity and particles can be reduced (Kemira, 2003). WWTPs are usually very large-scale 

processes where varying heterogenic water is treated. The chemical theory cannot tell us 

everything on how to optimally control primary sedimentation since the composition of the 

incoming water is difficult to predict. Instead the processes taking place in the PSTs can more 

accurately be described through knowledge about the actual particle settling distribution and 

process modelling (Bachis et al., 2003). Having a dynamic model gives the possibility to test 

different influent scenarios and control strategies for the PSTs. 

1.1 OBJECTIVE 

The goal for this master thesis project was to find a deterministic mathematic process model 

of a PST that is able to simulate a dynamic influent. The ambition was to build the model on 

experiments carried out at Nykvarn’s wastewater treatment plant in Linköping, Sweden, using 

the ViCA’s protocol (a French acronym for Settling Velocity for Wastewater). Evaluating the 

method behind the ViCA’s protocol was also an objective in itself since the setup hasn't 

earlier been used for testing chemically enhanced settling. An overall aim was that the 

experimental part would improve the knowledge and understanding of chemical enhancement 

in the primary clarifiers. 

1.2 DELIMITATIONS 

The study was carried out during the summer months of May through September over a total 

of 20 weeks. All sampling and experimental analysis were done during dry-weather 

conditions and flow was considerably low. Only a restricted interval of chemical dosage was 

tested and the given model should primarily be used for similar conditions. The project was a 

site specific study at the wastewater treatment plant in Linköping. 

  



 3 

2 BACKGROUND 

At a modern WWTP the water treatment goals have to be met at the same time as the energy 

use is minimized. The primary clarification process is a low energy consuming treatment step 

and can through optimization be seen as an opportunity to relieve the more energy intensive 

treatment steps. At Nykvarn's WWTP an expansion with new lanes is limited due to the high 

cost of land. A growing population and restricted effluent emission rights means that the 

existing processes needs to be looked at in terms of optimization instead.  

2.1 ENERGY USE AND PRODUCTION AT WWTPS 

Biological treatment of wastewater in activated sludge tanks (ASTs) is universally used to 

reduce nitrogen. About 50 percent of the total energy consumed at a WWTP is spent on 

aeration in this process (Metcalf and Eddy, 2014). Furthermore the energy described as 

chemical oxygen demand, (COD) present in this stage will be lost through metabolic heat, 

creation of new biomass and emission of carbon dioxide (Frijns et al., 2013). However, with 

primary settling and sludge digesters generating biogas, a WWTP consumes on average 40 

percent less energy than if sludge digestion was not applied (Frijns et al., 2013). Methane gas 

captivation in anaerobic digestion is the main source of energy at a municipal wastewater 

treatment plant (Tyagi & Lo, 2013). 

 

To maximize sludge digestion, up-concentration of dissolved COD through settling, sieving 

and bio flocculation is commonly used. These processes are however energy consuming 

(Frijns et al., 2013) and the resulting wastewater after COD conversion will be rich in 

nitrogen. Greenfield & Batstone (2005) strongly highlights the importance of controlled 

anaerobic nitrogen treatment to conserve energy. Sharon, a nitrogen removal treatment for 

sludge, and Anammox systems together provide an energy-beneficial technology, avoiding 

aeration expenses (Frijns et al., 2013). 

2.2 PRIMARY CLARIFICATION PROCESSES 

When wastewater first reaches the treatment plant it most commonly passes through a course 

grid that physically removes larger particles. Before any other treatment, PSTs are primarily 

used to remove total suspended solids (TSS), reducing the load of phosphorous and 

biochemical oxygen demand (BOD) (Svenskt Vatten, 2010). The primary clarification gives 

the possibility to control the flow of energy and carbon source to the plant. Colloidal matter 

will only be removed in a settler if a flocculation aiding chemical is added so that aggregates 

form. The flocculent agent is added in a mixture tank and forms the “glue” that creates flocks 

and assists them to grow as the larger particles collides with smaller slow-settling particles 

(Metcalf & Eddy, 2014). Of the total phosphorous in the incoming wastewater, 50 to 80 

percent enters in the form of orthophosphate, H2PO4
-
 or HPO4

2-
 depending on pH (Kemira, 

2003) and a coagulant is needed for precipitation. Chemically enhanced particle settling 

enables a proficient clarification process.  

 

Concentration of TSS and the tendency for particles to interact generates different types of 

settling. When a particle can fall freely without interference of other particles it is called 

discrete settling. Flocculent settling is when sinking particles aggregate and increase in size. 

This is typical for the settling found in primary settlers. When the concentration of particles is 

so high that it disturbs the procedure of sedimentation this is called hindered settling (Svenskt 



 4 

Vatten, 2010). Hindered settling is not desired in a PST. Compression settling occurs as the 

mass of particles is consolidated from the weight of added particles (Metcalf & Eddy, 2014).  

For chemical precipitation, aluminium or iron salts are added prior to the pre-clarifier, for 

precipitation of phosphorous and to create sweep coagulation by formed hydroxides (Svenskt 

Vatten, 2010). At the Linköping WWTP a chemistry system of three components is used, 

called FAST (a Swedish acronym for “pre-sedimentation of suspended material with triple 

dosage”). Initially a metal salt, ferrous sulphate COP delivered by Kemira is added to pre-

coagulate colloidal matter. The ferrous sulphate is expected to oxidize to ferric oxide in 

aeration pools. A bit later in the process line a high-molecular cation polymer, Zetag 8180 is 

added to further coagulate colloidal material and eventually a high-molecular anion polymer, 

Zetag 4125, both delivered by BTC Europé GMBH, is added to create solid flocks (CIBA, 

2006). This system aims to optimize the particle reduction (Sörensen & Larsson, 1992), 

creating stable flocks, enabling lower additions of metal salts and secondarily through higher 

sludge production facilitate a greater biogas production while alleviating the biological 

processes (CIBA, 2006). The coagulant used at Nykvarn WWTP is ferrous(II)sulphate, 

expected to oxidize to ferric(III)sulphate, Fe3(SO4)2, in the maturation zone before entering 

the PST and therefore used in this section to explain the chemistry of chemical precipitation. 

As the metal salt, also called the coagulant, is added to water, polymer ions and hydroxides 

are formed in a chain reaction which can be simplified as: 

𝐹𝑒3+ + 6𝐻2𝑂 → 𝐹𝑒(𝑂𝐻)3 + 3𝐻3𝑂+                                     (1)                              

With time the hydroxides form flocks and show a positive surface charge if pH <9.3 (Svenskt 

Vatten, 2010) and can therefore adsorb negatively charged compounds such as orto-phosphate 

(Kemira, 2003). However, direct precipitation of orto-phosphate by Fe
3+

 is shown a much 

more efficient separation method (Kemira, 2003). To increase the probability for the metal 

salt to react with the pollutants such as: 

3 𝐹𝑒3+ + 2𝑃𝑂4
3− → 𝐹𝑒3(𝑃𝑂4)2                                         (2)                                    

and not just with water, it is important that the mixing is very turbulent (Kemira, 2003). Also 

water temperatures effect the settling, lower temperatures require a longer retention time 

(Kemira, 2003). Summer temperatures in Sweden results in wastewater temperatures around 

15-20 ˚C.  

2.3 LINKÖPING WASTEWATER TREATMENT PLANT 

Nykvarn WWTP in Linköping is run primarily to create an effluent that meet the Swedish 

Environmental Protection Agency’s (EPA’s) guidelines, in order to achieve the requirements 

that are addressed in the Swedish environmental legislation. The concentrations of BOD7, 

total phosphorous, total nitrogen and ammonium may not exceed values presented in Table 1. 

The incoming wastewater to Nykvarn WWTP comes from the town of Linköping and 

surrounding smaller towns. The average total flow during a year is 1830 m
3
/h (Tekniska 

Verken, 2013). The plant is built with integrated mechanical, chemical and biological 

treatment. Firstly larger particles such as rags, sanitary items and paper towels are removed 

with a mechanically cleaned screen. A sand trap further lets sand and similar particles to 

settled. Ferrous(II)sulphate is added to the inlet of the sand trap in a zone of turbulence. In 

pre-aeration tanks the ferrous iron is oxidized to ferric oxide and flocks form as described in 

section 2.2. Cation polymer is added prior the aeration zone. The third chemical enhancer, 

anion polymer is added right before the PSTs (Figure 1). Two round cone shaped PSTs gather 

the flocks towards the centre of the tanks facilitated by a moving scraper. The total primary  



 5 

settling surface is 2600 m
2
 (Tekniska Verken, 2012) and the retention time in each tank is 

abound 2 to 3 hours. The sludge from the PSTs is thickened, then for about 20 days treated in 

three anaerobic digesters, heated by district heating to a temperature of 37 degrees Celsius and 

then dewatered (Tekniska Verken, 2013). Nearly all the produced biogas is sold for vehicle 

gas production and the dewatered sludge residue returned to farmland. As of 2013 the total 

biogas production was 17 875 000 kWh (Tekniska Verken, 2013). 

 

From the PSTs the water is lead to the biological treatment which is divided into three parallel 

lanes of activated sludge steps, alternating between aerated and non-aerated to facilitate both 

nitrification and de-nitrification to reduce nitrogen (Figure 2). At Nykvarn WWTP the energy 

consumption in aeration in this step is about 30 percent of the energy use at the entire facility 

(Sehlén, 2014). Next in the process line, secondary settling separates the bio-sludge from the 

water. A partial flow of the settler effluent, 1100 m
3
/h (Tekniska Verken, 2013), is pumped to 

a post-denitrification process step with anoxic zones filled with a carrier material of type 

Parameters Effluent limits Achieved values 

BOD7 8 mg/l, quarterly average 

130 tons per year 

Monthly average <3-5 mg/l; 

<78 tons per year 

Total phosphorous 0.25 mg/l, quarterly average 

4.1 tons per year 

Between 0.19-0.23 mg/l 

3.0 tons per year (2013) 

Ammonium nitrogen 2.5 mg/l, average for the total 

period June to October  

2.0 mg/l average for June to 

October 

Total nitrogen 12 mg/l, annual average 

220 tons per year 

11 mg/l, annual average 

158 tons per year (2013) 

Table 1. Discharge permission imposed by the Swedish environmental court and 

achievements  for the residual matter in the water leaving the WWTP (Tekniska Verken, 

2013). 

Figure 1. The mechanical treatment step at Nykvarn WWTP. (Tekniska Verken, 2013). 



 6 

Anox Kaldes K1 Heavy (Tekniska Verken, 2012). At this stage phosphoric acid and ethanol is 

added for enhanced de-nitrification. 

 

The excess sludge from the secondary clarifiers, after the biological treatment step, is pumped 

back into the sand trap chambers, corresponding to about 20 percent of the TSS on an annual 

basis that enters the primary settlers and goes to the anaerobic digesters. Recirculation of 

excess sludge is a common procedure in Swedish WWTPs. The contribution of re-circulated 

sludge leads to the primary sludge having similar properties as active bio-sludge. The reject 

water from sludge centrifuges and screw presses used in the process line is reduced from 

nitrogen in a Sharon reactor. The excess sludge from the Sharon process is also pumped back 

to the PST inlet and makes up 2.5 percent of the sludge contribution (Sehlén, 2014). Finally in 

the treatment process line there is another step of chemically enhanced precipitation by 

aluminium chloride followed by sedimentation which further reduces the phosphorous 

concentration before the reject is let out in the recipient river, Stångån. The last chemically 

enhanced settling contributes to 1.2 percent of the sludge flow pumped back to the inlet. The 

return sludge from the secondary clarification, final chemically enhanced settling as well as 

reject water from the Sharon process goes through a return sludge treatment (RST), which 

comprises of an aeration tank with a 5 hour retention time, before pumped back to the sand 

grit chamber (Figure 1) (Tekniska Verken, 2013). 

2.4 PARTICLE SETTLING THEORY 

Separating solids from water, using gravity as force, is an important process at WWTPs. The 

difficulty in finding a model that can describe settling particles with different flocculent 

nature from one layer in the tank to another was addressed by Takács et al. (2001). 

Sufficiently low concentration of particles in the top layers of the clarifier results in discrete 

settling. However, Takács et al. (2001) further states that the solids tend to settle as a unit as 

the concentration of solids increases in the bottom layers. Hindered settling, likely to occur in 

Figure 2. Nykvarn's WWTP has two primary clarifiers. Here seen as the round tanks of 3100 

m
2
 each. The figure does not display the sludge treatment steps including the Sharon tank. 



 7 

the lower layers, has earlier been modelled using Vesilind's equation for settling solids, 

written as:  

𝜈𝑆 = 𝜈0𝑒−𝛼𝑋                                  (3) 

where 𝜈𝑆 is the settling velocity of the suspension, 𝜈0 is the 

suspension's maximally possible settling velocity, X the 

solids concentration and 𝛼 a model parameter. In the 

mentioned publications, the secondary clarification tank 

was modelled as a 10 layer unit, each layer of constant 

thickness (Takács et al., 2001; Alex et al., 2008). Also the 

primary settler can beneficially be modelled in the same 

manner. Depending on each layer’s position it can have the 

property of a top layer, feed layer or bottom layer (Figure 

3). Also layers in between these layers have certain 

properties. The mass balance between every layer is 

calculated as the difference in load, 𝑄 ∙ 𝑋, of suspended 

solids entering and leaving each layer. The influent 

wastewater enters the tank from the middle and is 

distributed out in the tank through the feed layer. The effluent of the tank exits at the surface 

and will therefore cause a bulk movement with a somewhat horizontally direction. In models, 

such as BSM2 that is further explained below, only vertical flow has been considered and 

incoming wastewater is assumed to be completely mixed and homogenous. 

2.5 BENCHMARK SIMULATION PLATFORM 

The BSM platform is a simulation environment designed with a plant layout with influent 

loads, test procedures and evaluation criteria used as a reference simulation model (Alex et al, 

2008), where the primary clarifier will be modelled in this project. The Benchmark 

Simulation Model No. 2 (BSM2) enables comparison and simulation of varying influents with 

the purpose to make an objective comparison of control strategies (Jeppson, 2009). The 

influent data file to the model contains 21 variables including many different forms of COD 

and nitrogen as well as alkalinity, temperature and suspended solids. There are 14 state 

variables in the ASM1 used in the activated sludge process of BSM2 (Table 2). The 

simulation code may be used for any control strategy in any simulation platform.  

 

In the Benchmark platform and in many other attempts to simulate a WWTP including the 

primary settling, the PST is assumed to be a completely mixed tank, separating the effluent 

overflow of the tank from the primary sludge (Alex et al, 2008). This model is not complex 

enough to use for controlling the performance of the settler and does not take notice to any 

enhancement though chemical addition. There are many programs used to simulate processes 

at WWTPs. MATLAB is commonly used to design dynamic process models and the 

simulations can be visually drawn up as a box diagram in the complementary simulation 

program Simulink (Mathworks, 2014). In Simulink the hydraulics of the WWTP is modelled. 

A site specific model, “Linköpingsmodellen” has been developed by Arnell (2013) in 

MATLAB, based on the BSM2 model. The over-all plant is evaluated using the effluent 

quality index (EQI) weighing the index of all pollution loads: TSS, COD, BOD5 and NOX 

leaving the plant, as well as the operational cost index (OCI): the sum of all major operating 

costs in the plant (Gernaey et al., 2014; Flores-Alsina et al., 2014). In BSM2 as well as in 

Figure 3. Layered settling 

model of 10 layers (after 

Takács et. al., 2001). 



 8 

“Linköpingsmodellen” the model computes the change over time for 21 variables by default. 

The first 14, the state variables in the ASM, are presented in Table 2.  

 

Table 2. The 14 defined constituents in the influent data file [g/m
3
]. 

Variable Notation 

Soluble inert organic matter SI 

Readily biodegradable substrate SS 

Particulate inert organic matter XI 

Slowly biodegradable substrate XS 

Active heterotrophic biomass XB,H 

Active autotrophic biomass XB,A 

Particulate products arising from biomass decay XP 

Oxygen SO 

Nitrate and Nitrite nitrogen SNO 

NH4
+
 + NH3 nitrogen SNH 

Soluble biodegradable organic nitrogen SND 

Particulate biodegradable organic nitrogen XND 

Alkalinity SALK 

Total Suspended Solids TSS 

 



 9 

3 METHODS 

The objective was to find how the distribution of settling velocity of the sludge in the PST is 

affected by different chemical additives. This was done according to the ViCA’s protocol 

(Chebbo & Gromaire, 2009). The ViCA’s protocol is based on the principle of homogeneous 

suspension meaning that the solids are from start uniformly distributed over the entire height 

of sedimentation. The particles are then assumed to settle independently of each other, 

without forming aggregates and without diffusion, i.e. flocculent settling. Modelling control 

strategies for a WWTP can be difficult in the sense of evaluation and comparison which is 

stated by Alex et al. (2008). In this master thesis a mathematical deterministic model was 

developed and implemented in a computerized simulation platform. The incoming wastewater 

composition is unpredictable and the inline processes non-linear. The model is intended to 

work dynamically with the variability in the influent and chemical enhancement enabling 

improved control.  

3.1 EXPERIMENTAL DESIGN 

The experimental set-up followed factorial design, which is a frequently used method to 

investigate how the response changes, distributed on different effects, due to variations in 

experimental factors (Carlson, 1982). The experimental design aimed to answer the following 

questions, quoted from User Guide to MODDE (MKS Umetrics, 2014): 

 Which factors have a real influence on the responses? 

 Which factors have significant interactions? 

 What are the best settings of the factors to achieve optimal conditions for the best 

performance of the process? 

 What are the predicted values of the results for given settings of the factors? 

 
The experiments in this study were set up to investigate the interaction between four factors 

influencing the settling velocity. The four factors state the three chemicals added prior to the 